MODEL NUMBER 917.376260 OWNER’S MANUAL

3

«* Assembly

« Operation

¢ Customer
Responsibilities

* Service

¢ Adjustments

¢ Repair Parts

Caution:

Read and Follow
all Safety Rules

and Instructions
Before Operating
This Equipment

151518 REV.1 12.11.95 ks Printed in U.S.A.

Sears, Roebuck and Co., Hoffman Estates, IL 60179 U.S.A.




20

0929.€°216 HIGWNN T3AOW HIMOIW NMV AHV1OH

S1HVd Hivd3d



12A0D ._w>>.o_>_

plelys 1snq

('zo 02) 1O MOE VS
Jaz||iqels |end

('1eb g'2) ue sen
Jojoapyeq@ buddiD

:1OMOW UME| YlIIM PapN|oul J0U S3I0SSadoe a|qe|lBAY

(ysiuedgyysiBu3) jenuep SJBUMQO
¥0SS96°EV | "ON [8POW - UBWSHEeID-8ulbuT
PleIysS sugeq

apino adoy

Jjog ajpueH

9|pueH Jamon

Janon uidireH

$/1-1 X 02-/L Ma1dg 9bUIH

91-8/€ INUXO0T]

[eoaq Jebueq

aljyeq juo.d

8 IO 8/E-1 X ¥2-8/€ M3IOS BUIYOBWN pEdH XeH
8 IO 8/E-| X ¥2-8/€ JOUSeM [edljeH

JBYSEAA pauapleH

.22 epelg

le)depy ape|g

(258 1S ‘S1 ‘v1# Ao "ou]) BuiSNOH JoMON umen
diio apino

2/l X ¥2-01# MaI0S pesH Jaysem xeH

8/1-1 X 91-8/€ masog Buyjod peaiy L pesH xoH
(ybiy) Alqwiassy 1axoelg ajpueH

(ye) Alquiassy 1axoe.g jpueH

NOLLdIHOS3d

olSeE T - -
LIVEETL --
00S€E T - -
00SEETZ - -
€29eC TZ - -
€OSEETZ - -
8IGISL --
v0ZISL  ¥9
ZI9vEL 29
1002EL L9
6S6LEL 65
6LYX9LSLSL 85
€615 /S
25988 95
26515, SS
£9YS8 25
6LVX69800L LS
¥80158 0S
£92058 6¥
v.0158 8%
vLLIVL L
V1G58 9
BLSISL V¥
0£6/8 €
L600S. 2
90v0St LY
6LYXLISLSL OF
6LYXSISISL 6€
ON 'ON
1l4vd A3

v/ X 81-91/G Swag/m maidog Bumny pealyy
(yb1y) 19x0eIg Bunsnipy [PaUM
laoedg

Buudg 10100199

gouy J0joses

Alqwiessy Wiy 9|Xy

Jaysep buuds

I X91-8/€ log J8p|inoys

[99UM

N abue|4 xaH

G0S# Aoy 0id-H

Ag|ind auibuz

UG Jeay

02-p/1 Inuxo0T] sdoy

o|yeq Jeay

a|yeg abreyosiq

aljjeg opIS

8lejd oeq

deognH

2/L X 02-¥/1 swag/m maiog Buidde] xoH
2/1L X 91-0L# malog Buidde] jlog
lany dod

* W) 100Q Jeey
leg jo4uo0)

0c-¥/1 INUXO0T

qouy 8|pueH

dio 81qeo

Bn|d Jayoiny

Z/L-1L X 02-¥/1 malog peeH XeH
a|qen [04ju0) auoz aulbug
a|pueH Jaddn

NOILdIHOS3a

0929.€£°216 HIAGWNN TIAOW HIMOW NMV AHVLOH

8/00S1 /€
L00XSce00L S€
0e99¥1 €
POOXLEE00L €€
ZE010L 1€
Y0OXSe6SYE  0€
Geeco  6¢
8v/lcvl 8¢
8G11S1L [c
£cee8  Ge
£/9/8 €¢
£y6S8 ¢¢
ovsovlL 0Oc
0ov0oLSeL 8L
6.¥X1990¥1 Ll
6.¥X061EEL 9l
6/¥XS9€00L Gl
6.¥Xe8Y00L vl
0ov.L. €l
S0621Sadls ¢l
050051 |1
sivsct Ol
€coLSLt 6
£6/SvL 8
Seviysals /[
9/€9€1L 9
L1S1SL S
Gevost v
yeyosey. €
1980€L ¢
6LVX9v9syL |
ON 'ON
ldvd A3

21

S14vd Hivd3d



REPAIR PARTS

ROTARY LAWN MOWER MODEL NUMBER 917.376260

22




aqgn] awel4

JaA0D Yeysaaug

Alquassy Beqsseln

1eody] awelq

(1ybiy) Alqwassy Jaisnipy [9aym
Buudg

02-¥/1 INUXO0T

Buudg

Alqwassy ase) Jean

(ye) Alqwiessy Jaisnipy [9aym
Y 8jgeD |oauo)d 8AlQ

Ao|ind 8AuQ

InN abue|4 xaH

190D 9AlQ

¥/€-2 X ¥2-0L# malog Buidde] pesH ued
[e0a( 19A0D 8ALQ

NOILLdIHOS3d

svivvlL /S
clo98 SS
Svelvlk ¥S
Lvlypl €S
0cocSt  Iv
c6ls. oy
Serivsadls 8t
AS |41 4 NEPAS
LLGe0L ©S¢
teGlGlL  SE
£€2E8y €€
c50/El ¢t
Otoeel |e
90820.L 8¢
£09eyl 9¢
¥oLIvL Ge
'ON  "ON
lHvd A

qouy Jojos|es

PEL X 2/L-L X g/L laysem
JBYSeM o4

Jano9 isng

uojuld

Buiy-3

Alquiessy a11] B [99YM
Buiysng uojAN

nuxo07

deognH

2 X 02-¥/1 Yog ebewsed
Neg-A

Z2L'2 X 02/l ma10g peaH Jaysepm XeH
¥2-0L# INUXY007

WY pesH [01u0D
Alquisssy ajqen |0Jjuo)

NOLLdIHOS3A

092¢9.¢£°216 HI9WNN T3AON HIMOW NMV1 AHVYLOH

Zg0l0L 8i
Gcl/9 9l
8Li88 GlI
08088 vi

PSOLEL €l

850000cl ¢l
9SLISE L1
arvy88 0Ol

clesvlk 6
oov.LL 8

S/800L 9

—2£5e9rt G
¥
€
4
I

23

69t £91
626771

109€9
GBESY
SGLSYL

‘ON  "ON
lHvd A

S14HVd HIvd3d



REPAIR PARTS
ROTARY LAWN MOWER - - MODEL NO. 917.376260
GEAR CASE ASSEMBLY PART NUMBER 702511

KEY PART

NO.

—t

CwWoOoN oW

NO.

17490416
137055X004
137053
57072
48373

77881
137051
137074
57079

DESCRIPTION

Tapping Screw 1/4-20 x 1-1/4
Engagement Bracket

Shifter

Seal

Gear Case Halves Kit (Includes Key
Nos. 4, 5,and 7)

Bearin%

Worm Shaft

Drive Shaft

Hardened Washer

KEY PART

NO.

11
12
13
14
15
16
17
18
19

NO.

131484
700343
86447
137050
750436X
750369
12000003
850848
81585X004

DESCRIPTION

Clutch Yoke
Bushing

Plug

Helical Gear
Clutch Jaw
Grease
E-Ring

Hi-Pro Key
Spring Bracket

NOTE: All component dimensions given in U.S. inches.
1inch =25.4 mm

24



CRAFTSMAN 4-CYCLE ENGINE MODEL NO. 143.965504




CRAFTSMAN 4-CYCLE ENGINE

MODEL NO. 143.965504

REF PART

NO.

~NON =

12A
128
14
15
16
17
18
19
20
30
40
40
40
41

41
4

42
42
42
43
45
46
48
50
52
69
70
72
73
75
80
81
82
83
86
89
20
92
93
100
101
103
110
119
120
125
125

126
126

130
135
150
151
166
169
172
174

NO.

36478A
26727
33734
36557

36558
34695
28277
30589
32651
31335
650548
36281
32600
35996
36073
36074
36075
36070

36071
36072

36076
36077
36078
20381
30963B
32610A
27241
35992
29914
35261
34311D
30572
28833
27897
30574A
30590A
30591
30588A
650488
611004
611112
650815
650816
34443A
610118
651007
34961
36477
36476
36471
36472

29314B
29315C

6021A
35395
35991
31673
35827
27234A
32755
30200

DESCRIPTION

Cylinder (Incl. 2,7,20 & 125)
Dowel Pin

Breather Element

Breather Body Assay.

(Incl. 6 & 12A)

Breather Cover & Tube (Incl. 12B)
Breather Tube Elbow

Washer

Governor Rod (Incl. 14)
Governor Lever

Governor Lever Clamp

Screw, 8-32 x 5/16"

Extension Spring

Oil Seal

Crankshaft

Piston, Pin & Ring Set (Std.)
Piston, Pin & Ring Set (.010" OS)
Piston, Pin & Ring Set (.020" OS)
Piston & Pin Assay. (Std.) (Incl.
43)

Piston & Pin Assty.

(.010" OS) (Incl. 43)

Piston & Pin Assty.

(.020" OS) (Incl. 43)

Ring Set (Std.)

Ring Set ?.010" 0S)

Ring Set (.020" OS)

Piston Pin Retaining Ring
Connecting Rod Ass’y. (Incl. 46)
Connecting Rod Bolt

Valve Lifter

Camshaft (MCR)

Oil Pump Ass'’y.

* Mounting Flange Gasket
Mounting Flange (Incl. 72 thru 83)
Qil Drain Plug (Incl. 73)

Drain Plug Gasket

Oil Seal

Governor Shaft

Washer

Governor Gear Ass'y. (Incl. 81)
Governor Spool

Screw, 1/4-20 x 1-1/4"
Flywheel Key

Flywheel

Belleville Washer

Flywheel Nut

Solid State Ignition

Spark Plug Cover

Screw, Torx T-15, 10-24 x 15/16"
Ground Wire

* Cylinder Head Gasket
Cylinder Head
Exhaust Valve (Std.) (Incl. 151)
Exhaust Valve
(1/32" OS) (Incl. 151)

Intake Valve (Std.) (Incl. 151)
Intake Valve
(1/32" OS) (Incl.  151)
Screw, 5/16-18 x 1-1/2"
Resistor Spark Plug (RJ19LM)
Valve Spring

Valve Spring Cap

Engine Shroud

* Valve Cover Gasket
Valve Cover
Screw, 10-24 x 9/16"

REF PART

NO. NO. DESCRIPTION

178 29752 Nut & Lock Washer, 1/4-28

182 6201 Screw, 1/4-28 x 7/8"

184 26756 * Carburetor To Intake Pipe

185 36544 Intake Pipe

186 34337 Governor Link

189 650839 Screw, 1/4-20 x 3/8"

191 36559 S.E. Brake Bracket (Incl. 195)

195 610973 Terminal

200 35727 gon)trol Bracket (Incl. 202 thru
05

202 36482 Compression Spring

203 31342 Compression Spring

204 650549 Screw, 5-40 x 7/16"

205 650777 Screw, 6-32 x 21/32"

207 34336 Throttle Link

209 30200 Screw, 10-24 x 9/16"

215 35511 Control Knob

223 650451 Screw, 1/4-20 x 1"

224 34690A * Intake Pipe Gasket

238 650932 Screw, 10-32 x 49/64"
239 34338 *“0"-Ring
241 35797 Air Cleaner Collar
245 35066 Air Cleaner Filter
250 35065 Air Cleaner Cover
260 35826 Blower Housing
261 30200 Screw, 10-24 x 9/16"
262 650831 Screw, 1/4-20 x 1/2"
263A 35821 Starter Grill
275 36473 Mufiler (Incl. 277)
277 650988 Screw, 1/4-20 x 2-5/16"
285 35000A Starter Cup
287 650926 Screw, 8-32 x 21/64"
290 34357 Fuel Line
292 26460 Fuel Line Clamp
300 35586 Fuel Tank (Incl. 292 & 301)
301 36246 Fuel Cap
305 35819A Oil Fill Tube
306 34265 *“0O"-Ring
307 35499 “O"-Ring
309 651014 Screw, 10-32 x 7/16"
310 35822 Dipstick
313 34080 Spacer
347 650898A Screw, 10-32 x 27/32"
370A 36261 Lubrication Decal
370B35167 Control Decal
380 632670 Carburetor (Incl. 184)
390 590702 Rewind Starter
400 36481 Gasket Set

(Incl. Items Marked * in Notes)
416 36085 Spark Arrestor Kit

(Incl. 417)(Optional)
417 650760 Screw, 8-32 x 3/8" (Optional)

RPM High 2900 to 3200
- RPM Low 2450 to 2750

{NOTE: This engine could have been built with

590739 starter. Refer to the design of the rope
pulley strength ribs for part identification.
Individual starter parts do not interchange.)

Incl. part #'s 26756 (1),27234A (1), 33735 (1),
34265 (1), 34338 (1), 34690A (1), 35261 (1),
36477 (1)

NOTE: All component dimensions given in U.S. inches

26

1inch =25.4 mm



CRAFTSMAN 4-CYCLE ENGINE

CARBURETOR NO. 632670 REF PART

NO.
632670

MODEL NO. 143.965504

DESCRIPTION
Carburetor
(Incl. 184 of Engine Parts List)

1 631615 Throttle Shaft & Lever Assembly
2 631767 Throttle Return Spring
4 631184 Dust Seal Washer
5 631183 Dust Seal (Throttle)
6 632504 Throttle Shutter
7 650506 Shutter Screw
16 631775 Fuel Fitting
25 631867 Float Bowl
27 631024 Float Shaft
28 632019 Float
29 631028 Float Bowl “O” Ring
30 631021 Inlet Needle, Seats & Clip (Incl. 31)
31 631022 Spring Clip
35 632694 Primer Bulb/Retainer Ring
35A 632647 Primer Bulb Filter
40 632503 High Speed Bowl Nut
44 27110 Bowl Nut Washer
48 631027 Welch Plugs Atmospheric Vent
REF PART
NO. NO. DESCRIPTION
-- 590702 Recoil Starter
1 590599A Spring Pin (Incl. 4)
2 590600 Washer
3 590696 Retainer
4 590601 Washer
5 590697 Brake Spring
6 590698 Starter Dog
7 590699 Dog Spring
8 590700 Pulley & Rewind Spring Assay.
11 580703 Starter Housing Ass'y.
(40 degree grommet)
12 590535 Starter Rope (98" X 9/64" dia.)
13 590701 Starter Handle
REF PART
@___1 . NO. NO. DESCRIPTION
. -- 590739 Rewind Starter
3 590740 Retainer
6 590616 Starter Dog
7 590617 Dog Spring
8 590618A Pulley & Rewind Spring Ass'y
11 590638 Starter Housing Ass’y
(40 degree grommet)
12 590535 Starter Rope
(Length 98" x 9/64" dia.)
13 590701 Starter Handle
14 590741 Locking Tab
I Rt NOTE: All component dimensions given in U.S. inches
% e 1inch =25.4 mm
N 27



SERVICE NOTES

28



